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1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing
Center (SRTC). The test results relate only to individual items of the samples which have been tested.
The certification and accreditation identifiers used in this report shall not be applicable to the tested
or calibrated samples thereof. The manufacturer shall not mark the tested samples or items (or a

separate part of the item

) with the identifiers of certification and accreditation to mislead relevant

parties about the tested samples or items.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: P.R.China

Contacted person: Liu Jia

Tel:

+86 10 57996183

Fax:

+86 10 57996388

Email:

livjiaf@srtc.org.cn

Registration number:

239125

1.3 Applicant’s details

Company:

Sharp Corporation

Address:

1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

1.4 Manufacturer’s det

ails

Company:

Sharp Corporation

Address:

1 Takumi-cho, Sakai-ku, Sakai City, Osaka 590-8522, Japan

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388
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1.5 Test Environment

Date of Receipt of test sample at SRTC: 2022-02-14

Testing Start Date: 2022-02-16

Testing End Date: 2022-03-01
Environmental Data: Temperature (°C) Humidity (%)
Ambient 25 40
Maximum Extreme 55 ---
Minimum Extreme -10 ---
Normal Supply Voltage (V d.c.): 4.0

Maximum Extreme Supply Voltage (V d.c.): 4.0

Minimum Extreme Supply Voltage (V d.c.): 3.7

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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2 DESCRIPTION OF THE DEVICE UNDER TEST
2.1Final Equipment Build Status

Frequency Band: 2.412GHz~2.462GHz
Number of Channel For 20MHz: 11
Number of Channel For 40MHz: 7
802.11b
Modulation Type: 802.11g
802.11n (HT20/HT40)
Power Supply: Charger
Software Revision: A1280
Hardware Revision: PVT(Remodeled to the equivalent of MP products)
004401230771327
IMEI or Sample: 004401230781326
004401230771384
004401230781383
Antenna type: Refer to Note
Antenna connector: Refer to Note

Note: Antenna requirement (FCC part 15.203)

An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by the responsible party can be used with the device. The use of a permanently
attached antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the provisions of this section.

*The antenna(s) of the EUT are permanently attached.
*There are no provisions for connection to an external antenna.
Note: The antenna provides to the EUT, please refer to the following table:

: Frequency band Connecter
Brand | Model Antenna gain (GHz) Antenna type Type
N/A N/A -2.4dBi 2.4GHz~2.4835GHz PIFA N/A

The antenna gain is provided by the customer and involved in the calculation and influence of the
test results. Our laboratory takes the value declared by the customer as the criterion, and the
customer is responsible for the antenna gain value. Manufacturers ensure that their designs will not
be modified by the user or third party’s arbitrary antenna parameters and performance.

The State Radio_monitoring_center Testing Center (SRTC) page 4 of 52
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2.2 Description of Test Modes
11 channels are provided to this EUT:

CHANNEL FREQ. (MHz) CHANNEL FREQ. (MHz)

1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437

2.2.1 Test Mode Applicability and Tested Channel Detail

EUT CONFIGURE | APPLICABLE TO DESCRIPTION

MODE RE > 1G RE<1G PLC APCM | -

- v v v v .

Where

RE = 1G: Radiated Emission above 1GHz
RE<1G: Radiated Emission below 1GHz

PLC: Power Line Conducted Emission

APCM: Antenna Port Conducted Measurement

Radiated Emission Test (Above 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with

antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION TYPE | DATA RATE (Mbps
CHANNEL TESTED CHANNEL (Mbps)
1/6/11 For HT20 1,6,6.5,13.5
1to 11 3/6/9 For HT40 DBPSK/BPSK 8.6.17.2
The State Radio_monitoring_center Testing Center (SRTC) page 5 of 52
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Radiated Emission Test (Below 1GHz):

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION TYPE | DATA RATE (Mbps
CHANNEL TESTED CHANNEL (Mbps)
1/6/11 For HT20 1,6,6.5,13.5
110 11 3/6/9 For HT40 DBPSK/BPSK 8.6.17.2

Power Line Conducted Emission Test:

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE
CHANNEL TESTED CHANNEL | MODULATION TYPE | DATA RATE (Mbps)
1t0 11 6 DBPSK 1

Antenna Port Conducted Measurement:
This item includes all test value of each mode, but only includes spectrum plot of worst value

of each mode.

Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE MODULATION TYPE | DATA RATE (Mbps
CHANNEL TESTED CHANNEL (Mbps)
1/6/11 For HT20 1,6,6.5,13.5
110 11 3/6/9 For HT40 DBPSK/BPSK 8.6.17.2

2.3 EUT Operating conditions
The software provided by client to enable the EUT under transmission condition
continuously at lowest, middle and highest channel frequencies individually.

2.4 Support Equipment
The following support equipment was used to exercise the DUT during testing:
N/A

The State Radio_monitoring_center Testing Center (SRTC) page 6 of 52
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3 REFERENCE SPECIFICATION

Specification Version Title
FCC part15 : .
Subpart C 2021 Intentional radiators
ANS| C63.10 2013 Stapdard of Procedures fpr Compliance Testing of
Unlicensed Wireless Devices
Guidance for compliance measurements on Digital
KDB 558074D01 April 2, | transmission system, frequency hopping spread spectrum
VO5R02 2019 system, and hybrid system devices operating under section

15.247 of the FCC rules

4 KEY TO NOTES AND RESULT CODES

Code

Meaning

PASS | Test result shows that the requirements of the relevant specification have been met.

FAIL
met.

Test result shows that the requirements of the relevant specification have not been

N/T | Test case is not tested.
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Tel: 86-10-57996183
Fax: 86-10-57996388

V3.0.0




SRTC

R A

No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

5 RESULT SUMMARY

No. Test case Reference Verdict
1 Transmitter Output Power 15.247(b)(3) Pass
2 6dB Bandwidth 15.247(a)(2) Pass
3 | Transmitter Power Spectral Density 15.247(e) Pass
4 Conducted Out of band emission 15.247(d) Pass
measurement
5 Band Edge 15.247(d) Pass
6 Spurious Radiated Emissions 15.205/15.209 Pass
7 | AC Power line Conducted Emission 15.207 Pass
8 Antenna requirement 15.203 Pass(ref;r1t;> section
I':'/lhisPTest ;{Eport Is Issued by: E)Ahefkgld by:
r. Peng Zhen r. Li Bin
e
Tested by: Issued date:
Mr. Liu Ce
}LOJ ?ﬁ 20220316
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6 TEST RESULT

6.1 Peak Power Output

6.2.1 Test limit
Part15.247 (b) (3)
The maximum permissible conducted output power is 1 Watt.

6.2.2 Test Procedure Used

ANSI| C63.10-2013 — Section 11.9.1.3
ANSI C63.10-2013 — Section 11.9.2.3.2
KDB 558074 D01 v05r02 — Section 8.3.1.3

6.2.3 Test Settings

Peak Power Measurement

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to
the DTS bandwidth and shall utilize a fast-responding diode detector.

Average Power Measurement

Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a broadband power meter with a pulse sensor. The
power meter implemented triggering and gating capabilities which were set up such that
power measurements were recorded only during the ON time of the transmitter. The trace
was averaged over 100 traces to obtain the final measured average power.

6.2.4 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Power Meter

6.2.5 Test result
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) page 9 of 52
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6.2 6dB Bandwidth

6.1.1 Test limit
Part15.247 (a) (2)
The minimum permissible 6dB bandwidth is 500 kHz

6.1.2 Test Procedure Used
ANSI C63.10-2013 — Section 11.8.2 Option 2
KDB 558074 D01 v05r02 — Section 8.2

6.1.3 Test Settings

1. The signal analyzers’ automatic bandwidth measurement capability of the spectrum
analyzer was used to perform the 6dB bandwidth measurement. The “X” dB bandwidth
parameter was set to X = 6. The bandwidth measurement was not influenced by any
intermediate power nulls in the fundamental emission.

2. RBW =100 kHz

3. VBW = 3 x RBW

4. Detector = Peak

5. Trace mode = max hold

6. Sweep = auto couple

7. The trace was allowed to stabilize

6.1.4 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.1.5 Test result
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) page 10 of 52
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6.3 Transmitter Power Spectral Density

6.3.1 Test limit
Part15.247 (e)
The maximum permissible power spectral density is 8.0dBm in any 3 kHz band.

6.3.2 Test Procedure Used
ANSI C63.10-2013 — Section 11.10.2 Method PKPSD
KDB 558074 D01 v05r02 — Section 8.4

6.3.3 Test Settings

. Analyzer was set to the center frequency of the DTS channel under investigation
. Span = 1.5 times the DTS channel bandwidth

. RBW =3 kHz

. VBW =10 kHz

. Detector = peak

. Sweep time = auto couple

. Trace mode = max hold

. Trace was allowed to stabilize

ONOO O PR WN -

6.3.4 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Spectrum Analyzer

6.3.5 Test result
The test results are shown in Appendix A.
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6.4 Conducted Out of band emission measurement

6.4.1 Test limit

Part 15.247(d): The limit for out-of-band spurious emissions at the band edge is 20dB below
the fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.4.2 Test Procedure Used
ANSI C63.10-2013 — Section 11.11.3
KDB 558074 D01 v05r02 — Section 8.5

6.4.3 Reference level measurement Settings
Establish a reference level by using the following procedure:
a) Set instrument center frequency to DTS channel center frequency.

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum PSD level.

6.4.4 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW = 300 kHz.
d)
e)
f

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum amplitude level.

6.4.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.
RF output
EUT Spectrum Analyzer

6.4.6 Test result

The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) page 12 of 52
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6.5 Band-edge measurement

6.5.1 Test limit

Part 15.247(d): The limit for out-of-band spurious emissions at the band edge is 20dB below
the fundamental emission level, as determined from the in-band power measurement of the
DTS channel performed in a 100 kHz bandwidth.

6.5.2 Test Procedure Used
ANSI| C63.10-2013 — Section 11.11.3
KDB 558074 D01 v05r02 — Section 8.7.2

6.5.3 Reference level measurement Settings
Establish a reference level by using the following procedure:
a) Set instrument center frequency to DTS channel center frequency.

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
Use the peak marker function to determine the maximum PSD level.

~—"

6.5.4 Test Settings

a) Set the center frequency and span to encompass frequency range to be measured.
b) Set the RBW = 100 kHz.

c) Set the VBW = 300 kHz.
d)
e)
f

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum amplitude level.

6.5.5 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.
RF output
EUT Spectrum Analyzer

6.5.6 Test result

The spectrum plots are attached on the following pages. D1 line indicates the highest level,
and D2 line indicates the 20dB offset below D1. It shows compliance with the requirement.
The test results are shown in Appendix A.
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6.6 Spurious Radiated Emissions

6.6.1 Test Description

All out of band radiated spurious emissions are measured with a spectrum analyzer
connected to a receive antenna while the EUT is operating at maximum power and at the
appropriate frequencies. Only the radiated emissions of the configuration that produced the
worst case emissions are reported in this section.

6.6.2 Test limit

Part15.205, 15.209, 15.247(d)

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the
Title 47 CFR must not exceed the limits shown in below Table per Section 15.209. The
spectrum shall be investigated from the lowest radio frequency signal generated in the
device

Field strength Measured Distance
Frequency [MHZz] [ uV/m ]g [meters]

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

Radiated Limits
Part15.35(b):
There is also a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit
Used conversion factor: Limit (dBuV/m) = 20 log (Limit (uV/m)/1uaV/m)

Frequency [MHZ] Detector Unit (dBuV/m)
30 ~ 88 Quasi-peak 40.0
88 ~ 216 Quasi-peak 43.5
216 ~ 960 Quasi-peak 46.0
960 ~ 1000 Quasi-peak 54.0
1000 ~ 5th harmonic of the highest frequency Average 94.0
or 40GHz, whichever is lower Peak 74.0

Conversion Radiated limits

The State Radio_monitoring_center Testing Center (SRTC) page 14 of 52
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6.6.3 Test Procedure Used
ANSI C63.10-2013

For Radiated emission below 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at
chamber room. The table was rotated 360 degrees to determine the position of the highest
radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. Both X and Y axes of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable
table was turned from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and recorded the
reading with Maximum Hold Mode.

NOTE:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer
complied the following setting:

Frequency RBW
9-150kHz 200-300Hz
0.15-30MHz 9-10kHz

2. Signals below 30MHz are not recorded in the report because they are lower than the limits
by more than 20dB.

For Radiated emission above 30MHz

a. The EUT was placed on the top of a rotating table 0.8 meters (for 30MHz ~ 1GHz) / 1.5
meters (for above 1GHz) above the ground in chamber room for test. The table was rotated
360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to
determine the maximum value of the field strength. Both horizontal and vertical polarizations
of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the
antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was turned
from 0 degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and recorded the reading
with Maximum Hold Mode when the test frequency is below 1 GHz.

f. The test-receiver system was set to peak and average detector and recorded the reading
with Maximum Hold Mode when the test frequency is above 1 GHz. If the peak reading value
also meets average limit, measurement with the average detector is unnecessary.

The State Radio_monitoring_center Testing Center (SRTC) page 15 of 52
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For the radiated emission test above 1GHz:

Place the measurement antenna away from each area of the EUT determined to be a source
of emissions at the specified measurement distance, while keeping the measurement
antenna aimed at the source of emissions at each frequency of significant emissions, with
polarization oriented for maximum response. The measurement antenna may have to be
higher or lower than the EUT, depending on the radiation pattern of the emission and staying
aimed at the emission source for receiving the maximum signal. The final measurement
antenna elevation shall be that which maximizes the emissions. The measurement antenna
elevation for maximum emissions shall be restricted to a range of heights of from 1 m to 4 m
above the ground or reference ground plane.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120
kHz for Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Average detection (AV) at frequency above 1GHz. If duty cycle of
test signal is < 98%, the duty factor need added to measured value.

4. All modes of operation were investigated and the worst-case emissions are reported.

6.6.4 Test Settings

Average Field Strength Measurements
Frequency Detector
<1000MHz Quasi-peak
>1000MHz Peak and average

Peak Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of

interest

2. RBW is set depending on measurement frequency, as specified in following table

Frequency RBW

9-150kHz 200-300Hz
0.15-30MHz 9-10kHz
30-1000MHz 100-120kHz

>1000MHz 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize
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6.6.5 Test Setup

For Radiated emission below 30MHz

1m
EUT& 3m /
Support Units |- -—
Turn Table
_ e
80cm
L

Ground Plane

Test Receiver

N

For Radiated emission 30MHz to 1GHz

Ant. Tower

1-4m
Variable
EUT& o 3m - /

Support Units

Turn Table

80cmT
<L

Ground Plane

Test Receiver

The State Radio_monitoring_center Testing Center (SRTC) page 17 of 52
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For Radiated emission above 1GHz

Ant. Tower 14m
Variable
EUT& 3m
Support Units - -—]
Turn Table Absorber
_ e
150011 AV
= !

Ground Plane

Test Receiver

\ ———
oo oo
dit © 0 0 o
6.6.6 Test result
The test results are shown in Appendix B.
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6.7 AC Power line Conducted Emission

6.7.1 Test limit
FCC Part15.207

Freq”e”fm‘;)'zm'ss"’” Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.
The measurement is made according to ANSI C63.10-2013

6.7.2 Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT
being connected to the power mains through a line impedance stabilization network (LISN).
Other support units were connected to the power mains through another LISN. The two
LISNs provide 50 ohm/ 50uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum
conducted interference.

c. The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit -
20dB) were not recorded.

NOTE: The resolution bandwidth and video bandwidth of test receiver is 9kHz for quasi-peak detection (QP)
and average detection (AV) at frequency 0.15MHz-30MHz.
The EUT shall test under the power AC120V/240V/60Hz.
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6.7.3 Test Setup

FCC ID: APYHROO00307

/ Vertical Ground
Reference Plane / Test Receiver

40cm

i 1

EUT ] © ©
|

L
7]
Z

B0cm |
|
N
\ Horizontal Ground
Reference Plane
For the actual test configuration, please refer to the attached file (Test Setup Photo).

6.7.4 Test result

The test results are shown in Appendix B.
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
6dB Bandwidth 3kHz
Peak power output 0.67dB
Transmitter Power Spectral Density 0.75dB
Band edge compliance 1.20dB
30MHz ~ 1GHz 2.83dB
Conducted Out of band emission 1GHz ~ 12.75GHz > 50dB
measurement
12.75GHz ~ 25GHz 2.75dB
30MHz ~ 200MHz 4.88dB
: ; o 200MHz ~ 1GHz 4.87dB
Spurious Radiated Emissions 1GHz ~ 18GHz 45848
18GHz~40GHz 4.35dB
AC Power line Conducted Emission 3.92dB
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8 TEST EQUIPMENTS

No. Name/ Model Manufacturer S/N Cal date Czla?eue
ROHDE &
1. Spectrum Analyzer / FSV SCHWARZ 101065 2021.06.21 | 2022.06.20
2. Signal Analyzer / N9020A Agilent MY48010771 2021.05.18 | 2022.05.17
Bluetooth Test Set / .
3. MT88528 Anritsu 1329003 2021.06.21 | 2022.06.20
4. Power Divider / 11667A HP 19632 2021.06.21 | 2022.06.20
5. Power Meter E4416A Agilent MY52370013 2021.04.13 | 2022.04.12
6. Power Sensor E9323A Agilent MY52150008 2021.04.13 | 2022.04.12
Signal Generator /
7. SMBV100A R&S 260910 2021.06.21 | 2022.06.20
8. Temperastﬂg ﬂ‘ambe” ESPEC 92013758 2021.06.21 | 2022.06.20
Fully-Anechoic Chamber /
9. 12.65mx8.03mx7.50m FRANKONIA | e e e
Semi-Anechoic/Chamber /
101 753 18mx16.88mx9.60m FRANKONIA e
11. Turn table Diameter:1m FRANKONIA |  —— | e | e
12. Turn table Diameter:5m FRANKONIA | - | e | meee
Antenna master
13. FAC(MA4.0) MATURO | e | e | e
Antenna master
14. SAC(MA4.0) MATURO | | e | e
15 Shielding room / FRANKONIA | e | |
' 9.080mx5.255mx*3.525m
Double-Ridged Waveguide
16. Horn Antenna / HE 907 R&S 100512 2021.06.21 | 2022.06.20
Double-Ridged Waveguide
17. Horn Antenna / HE 907 R&S 100513 2021.06.21 | 2022.06.20
18. Ultra log antenna / HL562 R&S 100016 2021.06.21 | 2022.06.20
19. Receive antenna /3160-09 | SCHWARZ-BECK 002058-002 2021.06.21 | 2022.06.20
20. EMI test receiver R&S 101574 2021.06.21 | 2022.06.20
21. ESR3 EMI test receiver R&S 102361 2021.04.12 | 2022.04.11
22. Receive antenna / HL562 R&S 100167 2021.06.21 | 2022.06.20
23. ENV216 AMN R&S 101881 2021.06.21 | 2022.06.20
WLAN AP
WIA3300-20
24. (FCC ID: SKSpruce 8152017060700339
2AHKT-WIA3300-20)
Notebook
25. E470c Lenovo PF10UZW7 - -—
26. Horn antenna / SAS-574 A.H.SYSTEMS 2581 2021.04.22 | 2023.04.21
27. Loop antenna / HFH2-Z2 R&S 100340 2021.08.21 | 2022.08.20
8. | VULB 9136:;;]':: logtest | soHwWARZ-BECK 867 2021.05.29 | 2023.05.28
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

In order to find the worst case condition, Pre-tests are needed at the presence of different
data rate. Data rate below means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Test Mode Data Rate
802.11b 1Mbps
802.11g 6Mbps

802.11n HT20 MCS0(6.5Mbps)
802.11n HT40 MCSO0(13.5Mbps)

Offset 1.2dB = Temporary antenna connector loss 0.2dB+ Cable loss 1.0dB
Duty Cycle

Modulation Type Freereiey (4, Chain Duty Cycle g:é:gf(z%n)
802.11b 2412 Chain0 99.55% 0
802.119g 2412 Chain0 99.41% 0

802. 11n HT20 2412 Chain0 99.42% 0
802. 11n HT40 2422 Chain0 98.26% 0

Note: Correction Factor=10*log (1/Duty Cycle)
Conducted power

Tones/ , FEEL O Average power output
Mode RU Index Freq(MHz) | Chain output (dBm)
(dBm)

NA 2412MHz | Chain0 16.50 13.42
802.11b NA 2437MHz | Chain0 16.58 13.52
NA 2462MHz | Chain0 16.08 12.99
NA 2412MHz | Chain0 19.66 10.95
802.11g NA 2437MHz | Chain0 19.72 11.08
NA 2462MHz | Chain0 19.36 10.62
NA 2412MHz | Chain0 19.87 11.20
802.11n20M NA 2437MHz | Chain0 20.07 11.35
NA 2462MHz | Chain0 19.60 10.90
NA 2422MHz | Chain0 20.18 11.22
802.11n40M NA 2437MHz | Chain0 19.99 11.09
NA 2452MHz | Chain0 20.89 11.96
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6dB Bandwidth

Test Mode:802.11b

Carrier frequency
(MHz)

Channel No.

Chain

6 dB bandwidth (MHz)

2412MHz

1

Chain0

9.03

2437MHz

6

Chain0

8.44

2462MHz

11

Chain0

7.45

Test Mode:802.11b Chain0

Ly e e—

Center Freq_ 2.412000000 GHz
—:

A
[t infhid]
Center 2412 GHz
#Res BW 100 kHz
Occupled Bandwidth
13.684 MHz

Transmit Freq Error B5.782 kHz
x dB Bandwidth 8.030 MHz

FVEW 300 kHz

e
Cantar Fres: 2412000000 GHz Radlo St
o Trig Frea Run AnglHeld 1080

1 G aw AN 30 4B

Radie Device: BTS

Span 60 MHz
Sweep TAET ms

Total Power 17.8 dBm

OBW Power 99.00 %
% dB -6.00 dB

Test Mode:802.11b Chain0

Ly e e—

Center Freq_2.437000000 GHz
—:

[ T

Center 2437 GHz
#Res BW 100 kHz

Occupled Bandwidth

Cartar Frag 247

7900000 GHa
= Trig:Frae Run AvglHeld: 10180

* ghran: 30 48 Radie Davica: BTS

""'-:.,'-M-! Aot

Span 60 MHz

FVEW 300 kHz Sweep 74T ms

Total Power 17.6 dBm

13.958 MHz

Transmit Freq Error

106.80 kHz

OBW Power 99.00 %

x dB Bandwidth B.438 MHz xdB -6.00 dB

Ref Offset 10.86 4B
Ref 30.00 dBm

ryleaghasons s i it

Center 2482 GHz
#Res BW 100 kHz
Occupled Bandwidth
13.833 MHz
Transmit Freq Error -74.947 kHz
x dB Bandwidth 7.453 MHz

FVEW 300 kHz

GHz Radie
AvglHeld: 10480
Radio Duvice: BTS

A R

Span 60 MHz
Sweep TAET ms

Total Power 17.2 dBm

OBW Power 99.00 %
% dB -6.00 dB
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Test Mode:802.11¢g

Carrier frequency
(MHz)

Channel No.

Chain

6 dB bandwidth (MHz)

2412MHz

1

Chain0

16.39

2437MHz

6

Chain0

15.90

2462MHz

11

Chain0

16.36

Test Mode:802.11g Chain0

Test Mode:802.11g Chain0

S S———
Center Freq_ 2.412000000 GHz
—:

Ref Offset 10.86 4B
Ref 30.00 dBm

in.'_‘-.al-l-r.d-..;r.ﬁ-'.«‘}-\"-\"l*

Center 2412 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
16.461 MHz

Transmit Freq Error 28.903 kHz OBW Power
x dB Bandwidth 16.38 MHz xdB

Span 60 MHz
Sweep TAET ms

14.9 dBm

99.00 %
-6.00 dB

Ly e e—

Center Freq_2.437000000 GHz
1

e
Pt et

Center 2437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
16.383 MHz

Transmit Freq Error 19.247 kHz OBW Power
x dB Bandwidth 15.80 MHz xdB

Span 60 MHz
Sweep TAET ms

14.9 dBm

99.00 %
-6.00 dB

Center Freq_ 2.462000000 GHz
—: =
1 Gt ow

Ref Offset 10.86 4B
Ref 30.00 dBm

S

Center 2462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
16.488 MHz

Transmit Freq Error 2.301 kHz OBW Power
x dB Bandwidth 16.36 MHz xdB

, |
.-k.!‘q..nm‘_‘.’blI.*.;,fjln.lf‘rl.
Span 60 MHz

Sweep TAET ms

14.5 dBm

99.00 %
-6.00 dB
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Test Mode:802. 11n HT20

Carrier frequency
(MHz)

Channel No.

Chain

6 dB bandwidth (MHz)

2412MHz

1

Chain0

16.38

2437MHz

6

Chain0

17.60

2462MHz

11

Chain0

17.57

Test Mode:802. 11n HT20 Chain0

Ly e e—

0 o R4 COPM My =, 737
q 41 T " 2412000000 GH: Radic Std: Nene
Center Freq 2.41 2|j GHz J o MnIH:'ﬂ A

Radio Davice: BTS

A1 1 " |
Jrobymafbou et gy -“|" | Rl L

Center 2412 GHz E : Span 60 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 7.467 ms

Occupled Bandwidth Total Power 15.1 dBm
17.654 MHz

Transmit Freq Error 25.763 kHz OBW Power 99.00 %
x dB Bandwidth 16.38 MHz xdB -6.00 dB

Test Mode:802. 11n HT20 Chain0

Ly e e—

TS0 gy, AT
Radio Sta: Mene

Ca . of Freq 2.437000000 GH: GHz
enter Freg Q000¢ '3 oL i

oo ey P e e

| 'Mq _

e 4 |
™) ki
W ﬂj'-"'- ey | P bty
Center 2437 GHz : Span 60 MHz
#Res BW 100 kHz FVBW 300 kHz Sweep 7.467 ms
Occupled Bandwidth Total Power
17.653 MHz

Transmit Freq Error 41.698 kHz OBW Power
x dB Bandwidth 17,60 MHz xdB -6.00 dB

Agflen Spectram nalgove - Orcopled EY

0 o DI Ay, A

Center Freq 2.462000000 GHz GHz Radio §td: Mane
It B == AvglHeld: 10480

B G gL o #Azen: 30 48 Radie Device: BTS

Ref Offset 10.86 4B
Ref 30.00 dBm

i S0 Ll o A

i‘r"”'

T |
0

phitpey '-WJP'M“"

Center 2462 GHz Span 60 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 7.467 ms

Occupled Bandwidth Total Power 14.7 dBm
17.670 MHz

Transmit Freq Error -33.121 kHz OBW Power 99.00 %
x dB Bandwidth 17.57 MHz xdB -6.00 dB
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Test Mode:802. 11n HT40

Carrier frequency

(MHz) Channel No.

Chain

6 dB bandwidth (MHz)

2422MHz 3

Chain0

35.73

2437MHz 6

Chain0

35.68

2452MHz 9

Chain0

36.35

Test Mode:802. 11n HT40 Chain0

Ao Syt retpes - Oceapid ¥

2  Fras: 242000000 GH: Radio
Center Froq 2.42 2000000 GHz___L3hel O s
Radio Duvice: BTS
Ref Offset 10.86 dB
Ref 30.00 dBm

Pty hdin u-q»v,wﬁ.n'-«ﬂl
t ] t

b !
\1'1 1 4

[ B P

\
o A it

Center 2422 GHz ) Span 100 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 124 ms
Occupled Bandwidth Total Power 14.4 dBm
36.159 MHz
Transmit Freq Error 33.253 kHz OBW Power 99.00 %
x dB Bandwidth 35,73 MHz xdB -6.00 dB

Test Mode:802. 11n HT40 Chain0

Ao Syt retpes - Oceapid ¥

(:1 nter Freq 2. |37IJI!EII)EIU GHz

[y e

Center 2437 GHz
#Res BW 100 kHz

R Mw.a-_u;-ﬂ.*l
— 2

Y
W

rar L g

Span 100 MHz
FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power 14.2 dBm

Transmit Freq Error
x dB Bandwidth

36.140 MHz
2.327 kHz OBW Power 99.00 %
35.68 MHz % dB -6.00 dB

""" shsen: 30 48

Ref Offset 10.86 4B
Ref 30.00 dBm

alatenidieiids l"-*'o-.-l‘ap.-.\,-a.sl
| !

N\
s

e S b

Center 2452 GHz L Span 100 MHz
#Res BW 100 kHz FVEW 300 kHz Sweep 124 ms

Occupled Bandwidth Total Power
36.136 MHz

Transmit Freq Error -20.631 kHz OBW Power 99.00 %
x dB Bandwidth .35 MHz xdB -6.00 dB

L Agnmee Comploted
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99% Bandwidth

Test Mode:802.11b

Carrier
frequency
(MHz)

Channel No.

Chain

99% bandwidth (MHz)

2412MHz

Chain0

13.698

[e)J =N

2437MHz

Chain0

13.754

2462MHz 11

Chain0

13.954

Test Mode:802.11b Chain0

' hgilant Spectram hnatgrer - Occepled B
e 08 417 M =, 7
snter Freq 2.412000000 GHz Cantar Frag: 2412000000 GHz Radio Ste: Nene
Center Freq 2 12 0 GHz B w08
| Geeciew  RAmen: 30 dB Radie Davice: BTS

Ref Offset 10.86 4B
Ref 30.00 dBm

\ |
WMy e NI

_1.'.'4_:'._'1,-'.',"'11.1;'.#"'"&",\"-#-) =

Center 2412 GHz - Span 60 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms

Occupled Bandwidth Total Power

13.698 MHz
Transmit Freq Error B6.604 kHz OBW Power 99.00 %
x dB Bandwidth 18.24 MHz xdB -26.00 dB

Test Mode:802.11b Chain0

1 Agiler Specramm Anatges - Urcopled BV

Center Freq_2.437000000 GHz
1

5 G ww

Ref Offset 10.86 4B
Ref 30.00 dBm

e L el

Center 2437 GHz
#Res BW 510 kHz

Occupled Bandwidth

Camtar Frog: 2437600000 GH. Radio Ste Monw

2
Trig: Fres Run AvglHeld: 10180
#Aren: 30 4B Radie Device: BTS

"*h-,;,.!,.-J,Ir;.v.hr',.JI‘,'.ﬂ,;;'u_.__._t.w

Span 60 MHz
#VEW 2 MHz Sweep 1ms

Total Power

13.754 MHz
Transmit Freq Error 183.82 kHz OBW Power 99.00 %
x dB Bandwidth 17.88 MHz xdB -26.00 dB

GHz Radio Std: Mo
AnglHeld 1080
Radie Davice: BTS

Ref Offset 10.86 4B
Ref 30.00 dBm

i { 1 > o
e o b o T

Center 2452 GHz - - Span 60 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms

Occupled Bandwidth Total Power
13.954 MHz
Transmit Freq Error -23.995 kHz OBW Power
x dB Bandwidth 18.33 MHz xdB -26.00 dB
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Test Mode:802.11¢g

Carrier
frequency
(MHz)

Channel No.

Chain

99% bandwidth (MHz)

2412MHz

Chain0

16.643

2437MHz

[e> =N

Chain0

16.713

2462MHz

11

Chain0

16.887

Test Mode:802.11g Chain0

Agflen Spectram nalgove - Orcopled EY

Center Freq_ 2.412000000 GHz
R Gutow | SAmen: 30 d8

,.-.\-.w'r.-\-\-a-"""ﬁ\'-«-m.-.-g..
[

_P’-".‘J"I'-""T’;H"""““’HI

Center 2412 GHz
#Res BW 510 kHz #VEW 2 MHz

Occupled Bandwidth Total Power
16.643 MHz

Transmit Freq Error 50.316 kHz OBW Power
x dB Bandwidth 21,65 MHz xdB

Cantar Freg: 2412000000 GHz
Trig Frae Run AvglHeld: 10480

[y
'y

DR3P a7, T
Radio Sta: Mene

Radie Device: BTS

i,

Lk 9] |
‘ll‘n.-«;x.m-pl.,t_.. A

Span 60 MHz
Sweep 1ms

14.9 dBm

99.00 %
-26.00 dB

Test Mode:802.11g Chain0

Agflen Spectram nalgove - Orcopled EY

Center Freq_2.437000000 GHz Canar Freq 243
Tnpat: -

7900000 GHa
Trig: Fres Run AvglHeld: 10180

* ghran: 30 48

- d
[ gt urt

Center 2437 GHz
#Res BW 510 kHz #VBW 2 MHz

Occupled Bandwidth Total Power
16.713 MHz

Transmit Freq Error 63.029 kHz OBW Power
x dB Bandwidth 24.27 MHz xdB

ot

Span 60 MHz
Sweep 1ms

99.00 %
-26.00 dB

" ghren: 30 48

Ref Offset 10.86 4B
Ref 30.00 dBm

Aty o WAy,

I
" _f'}.l!'-" Lf
.}';.mrl,\w,-,. Pands A

Center 2462 GHz
#Res BW 510 kHz #VEW 2 MHz

Occupled Bandwidth Total Power
16.887 MHz

Transmit Freq Error T2.806 kHz OBW Power

x dB Bandwidth 23,51 MHz xdB

"-";'-H'up:-_g;t,\l.-'\-.',ll'f,i

Span 60 MHz
Sweep 1ms

14.6 dBm

99.00 %
-26.00 dB
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Test Mode:802. 11n HT20

Carrier
frequency
(MHz)

Channel No.

Chain 99% bandwidth (MHz)

2412MHz

Chain0 17.894

[e> =N

2437MHz

Chain0 17.915

2462MHz 11

Chain0 17.985

Test Mode:802. 11n HT20 Chain0

8 G L [
snter Freq 2.412000000 GHz Cantar Frag: 2412000000 GHz Radis Std
CanterTred o 12 e e Trig Frae Run AnglHeld 1080
 mGamiew  #ABN: 30 4B Radio Devica: BTS

Ref Offset 10.86 4B
Ref 30.00 dBm

Caa e g L i
{ I
‘Jﬂ(
.
Ao

Center 2412 GHz E : Span 60 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms
Occupled Bandwidth Total Power 15.1 dBm
17.894 MHz
Transmit Freq Error 54.398 kHz OBW Power 99.00 %
x dB Bandwidth 23,73 MHz xdB -26.00 dB

Contar Frag 2437000000 GHz
Tes Trig: Fres Run AuglHeld 10080
#Aren: 30 4B

ot L R e
\

!
|8,

e ;

ﬂvw,w,--_r..ﬁ._l,.-.;t | | 'lkk“:"'.nh,wl',al.- e

Center 2437 GHz : Span 60 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms
Occupled Bandwidth Total Power
17.915 MHz
Transmit Freq Error 20.000 kHz OBW Power 99.00 %
x dB Bandwidth 23,68 MHz xdB -26.00 dB

XTI g 7 AT
GHz Radic Std: Mene

AvglHeld: 10480
Radie Device: BTS

Ref Offset 10.86 4B
Ref 30.00 dBm

BTN,
1 }
[ g |
bl“".' |
M b

Center 2462 GHz : Span 60 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms
Occupled Bandwidth Total Power
17.985 MHz
Transmit Freq Error 26.610 kHz OBW Power 99.00 %
x dB Bandwidth 24.78 MHz xdB -26.00 dB
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Test Mode:802. 11n HT40

Carrier
frequency
(MHz)

Channel No.

Chain

99% bandwidth (MHz)

2422MHz

Chain0

36.141

Chain0

36.098

3
2437MHz 6
2452MHz 9

Chain0

36.170

Test Mode:802. 11n HT40 Chain0

Ao Syt reipes - Oceapid ¥
2 Cantar Frag: 2422000000 GHz
Ct nl(‘r Freq 2.42 ?UOUOUU GHz __ ~ iz ‘Avalbiold: 18038
#Agn: 30 4B

ittt Sty
f y \
| |
£l

_ram-:‘.'.-s-.v'.'-.-,':l‘ﬂ*-'*_",’-.w' .Illk""ﬂ‘"r“-il-"""*"""I‘"'(JH'-'H‘

Center 2422 GHz ) Span 100 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms
Occupled Bandwidth Total Power 15.3 dBm
36.141 MHz
Transmit Freq Error 104.48 kHz OBW Power 99.00 %
x dB Bandwidth 40.36 MHz xdB -26.00 dB

Test Mode:802. 11n HT40 Chain0

Ao Syt reipes - Oceapid ¥

Center Fraq

/
WA |

Center 2437 GHz
#Res BW 510 kHz

Occupled Bandwidth Total Power

Transmit Freq Error 83.215 kHz OBW Power 99.00 %
x dB Bandwidth 40,67 MHz xdB -26.00 dB

437000000 GHz Comtar Frag: 247
gt RF -

7900000 GHa
™ Trig: Frae Run AvglHeld: 10180
#Azen: 30 48

._-]1 T i

: Span 100 MHz
#VEW 2 MHz Sweep 1ms

36.098 MHz

Test Mode 802. 11n HT40 Chaan

m
Radio
Mg|Hold 00
Radie Device: BTS
Ref Offset 10.86 48
Ref 30.00 dBm

promipe s

Center 2452 GHz : : Span 100 MHz
#Res BW 510 kHz #VEW 2 MHz Sweep 1ms

Occupled Bandwidth Total Power

36.170 MHz
Transmit Freq Error 39,182 kHz OBW Power 99.00 %
x dB Bandwidth 40.88 MHz xdB -26.00 dB
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Transmitter Power Spectral Density

Test Mode:802.11b
Carrle(r“;rl_e'g)uency Channel No. Chain Power Density (dBm)
2412MHz 1 Chain0 -9.526
2437MHz 6 Chain0 -9.367
2462MHz 11 Chain0 -10.830

Test Mode:802.11b Chain0

Past mee Trig:Fras Run
‘o AAen: 30 4B

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Test Mode:802.11b Chain0

~ Span 20,00 MHz
#5weep 50.0 ms (1001 pts)
ETARS | Meas Uncal

#VBW 10 kHz*

]
ot e Trig Frae Run AvglHeld: 100100
Gl ow

#Aten: 30 dB

Center 2.46200 GHz
#Res BW 3.0 kHz

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),
sTAnE. 1 Meas Urcsl

#VBW 10 kHz*
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SI E IC No.: SRTC2022-9004(F)-22021405(F)

T 0.0 Flip iy ol )it il e

R A FR A e T FCC ID: APYHROO00307

Test Mode:802.11¢g

Carrle(errﬁg)uency Channel No. Chain Power Density (dBm)
2412MHz 1 Chain0 -14.933
2437MHz 6 Chain0 -14.195
2462MHz 11 Chain0 -14.107

Test Mode:802.11g Chain0 Test Mode:802.11g Chain0

aglen Spec v - Sl 54

m
g Typa: PueRebs) g Typa: Pur(RbS)
=" Trig Fres Run AvglHeld: 100100 res Trig:Frea Run AvglHeld: 100100

#Aen: 30 4B #Aten: 30 4B

Center Freq)| Center Freq)|

" Span 20,00 MHz
#VBW 10 kHz* #5weep 50.0 ms (1001 pts)
sTAnE. 1 Meas Urcsl

Center 2.41200 GHz
#Res BW 3.0 kHz #VEW 10 kHz*

sTAmm.

)
Trig: Fres Run AvglHald: 100HB0
WO P moe TOE al
#Aten: 30 dB

Center 246200 GHz " Span 20,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz* #Sweep 50.0 ms (1001 pts)

nnnnn 1 Meas

Urcal

The State Radio_monitoring_center Testing Center (SRTC) page 33 of 52
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Test Mode:802. 11n HT40

Carrle(errﬁg)uency Channel No. Chain Power Density (dBm)
2422MHz 3 Chain0 -18.334
2437MHz 6 Chain0 -18.433
2452MHz 9 Chain0 -17.291

Test Mode:802. 11n HT40 Chain0 Test Mode:802. 11n HT40 Chain0

e Trig: Froe Run
#Aen: 30 4B

Center 2.42200 GHz
#Res BW 3.0 kHz #VEW 10 kHz*

gglart &

""" ganen: 30 4B

B
g Typa: Pur(RbS)
Trig: Fres Run AvglHeld: 100100

Center Freq|
| 2437000000 GHz

" Span 40,00 MHz

#VBW 10 kHz* #Sweep 50.0 ms (1001 pts)

AR 1 Meas Uncal

Test Mode:802. 11n HT40 Chain0

Agflent Spect e

Center 245200 GHz " Span 40,00 MHz
#Res BIN 3.0 kHz #VBW 10 kHz* #Sweep 50.0 ms (1001 pts)

AR 1 Meas Uncal

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

page 34 of 52

V3.0.0




e 3 B T e A S

No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Test Mode:802. 11n HT20

Carrle(errﬁg)uency Channel No. Chain Power Density (dBm)
2412MHz 1 Chain0 -14.484
2437MHz 6 Chain0 -14.341
2462MHz 11 Chain0 -15.605

Test Mode:802. 11n HT20 Chain0 Test Mode:802. 11n HT20 Chain0

B
g Typa: PueRebs)
=" Trig Fres Run AvglHeld: 100100
#Aen: 30 4B

Center 2.41200 GHz
#Res BW 3.0 kHz #VEW 10 kHz*

Center Freq)|

gglart &

""" ganen: 30 4B

#VBW 10 kHz*

B
g Typa: Pur(RbS)
Trig: Fres Run AvglHeld: 100100

Center Freq)|

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts)
sTAnE. 1 Meas Urcsl

m
g Typa: PueRebs)
AvglHeld: 100100

" Span 20,00 MHz
#5weep 50.0 ms (1001 pts),
sTAnE. 1 Meas Urcsl

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Conducted Out of band emission measurement

Test Mode:802.11b

g Typa: LogPur
o Trig Fras Run AvglHeld» 111
#Aten: 20 4B

Center Freq)|

| 12518000000 GHz|

g Typa: Log-Pur

]
o e Trig: Fras Run AvglHeld» 11
an:

#Aren: 30 4B

Center Freq)|

| 12518000000 GHz|

Start 30 MHz ) Stop 25.00 GHz Stop 25.00 GHz
#R 100 kHz #VBW 300 kHz Sweep 2.30 s (8001 pts) Sweep 2.30 s (8001 pts)
=y i changed. al Iraces cleared TATUS TATUS

Test Mode:802.11b Chain0 CH11

aglen Spec

enter Fi Avg Typa: Log-Pur
Center Fr L Ao T

Center Freq)|

| 12518000000 GHz|

Stop 25.00 GHz
#VBW 300 kHz Sweep 2.30's (8001 pts)
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Test Mode:802.11¢g

Test Mode:802.11g Chain0 CH1

Tl Ao ot e Aret e < St 34

Ctnlchrrq 1:.;140EII)EIUD B, Freemun

IlIAI |a- #Aten: 20 4B

Avg Typa: Log-
AvglHeld» 111

Center Freq)|

| 12518000000 GHz|

St'\rl \U MHz
W 100 kHz #VBW 300 kHz

s i/ Posnts changed. a8 races cleared

Test Mode:802.11g Chain0 CH6

Tl Ao ot e Aret e < St 34

Ce nlcr Freq 12.515000000 GHz
ot e oo TN Trig: Frew Run

I Gabnd e #Aren: 30 4B

Avg Typa: Lo
AvglHeld» 11

Center Freq)|

| 12518000000 GHz|

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

#VBW 300 kHz

s i/ Posnts changed. a8 races cleared

Trig Frae Run

- .ugpws;m
#Aten: 20 4B

Center Freq)|

| 12518000000 GHz|

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

Start 30 MHz
#Res BW 100 kHz

s i/ Pointa changed, ol iraces cleared

#VBW 300 kHz
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Test Mode:802. 11n HT20

Test Mode:802. 11n HT20 Chain0 CH1

SOI)EI 00 GHJ Trig: Fras Run

P
IFfiain |a- #Aten: 20 4B

Center Freq ;-a;m-; :-':I

Center Freq)|

| 12518000000 GHz|

N

Start 30 MHz
#Res BW 100 kHz

s i/ Posnts changed. a8 races cleared

Stup 25.00 GHz

#VBW 300 kHz Sweej e 230 s (8001 pts)

Test Mode:802. 11n HT20 Chain0 CH6

Avg Typa: Lo
Trig: Fres Run AvglHeld» 11
#Aren: 30 4B

Center Freq)|

| 12518000000 GHz|

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

Start 30 MHz
#Res BW 100 kHz

s i/ Posnts changed. a8 races cleared

#VBW 300 kHz

Trig Frae Run

- .ugpws;m
#Aten: 20 4B

Center Freq)|

| 12518000000 GHz|

st

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

Start 30 MHz
#Res BW 100 kHz

s i/ Pointa changed, ol iraces cleared

#VBW 300 kHz
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Test Mode:802. 11n HT40

000000 GHz
inpeet: HE PHO: F

Avg Typa: Log-
PO Fat Trig Frae Run AvglHeld» 111
I Gabnd e #Aten: 20 4B

Center Freq)|

| 12518000000 GHz|

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

s i/ Posnts changed. a8 races cleared

00000 GHz
G RE PWOCF

wg Type: Lo
PO Fat Trig: Fres Run AvglHeld» 11
I Gabnd e #Aren: 30 4B

Center Freq)|

| 12518000000 GHz|

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

Start 30 MHz
#Res BW 100 kHz

s i/ Posnts changed. a8 races cleared

#VBW 300 kHz

Test Mode:802. 11n HT40 ChéinO CH9

1 Agiler Spect ramm Aralger - Seevpl 34
Center Freq 12.515000000 GHz
P et Trig Frae Run

Avg Typa: Log-
- AvglHeld» 111
I Gabnd e #Aten: 20 4B

Center Freq)|

| 12518000000 GHz|

e

Stop 25.00 GHz
Sweep 2.30 s (8001 pts)

Start 30 MHz
#Res BW 100 kHz

s i/ Pointa changed, ol iraces cleared

#VBW 300 kHz
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Band edge measurement
Test Mode:802.11b

Test Mode:802.11b Chain0 CH1

Agilent Spectram hralprer - Semepl 53

Avg Type: Log-Pur

Center Freq 2 ADEIUOI)EIU GHz o Riage s

inpet: R Trig:Fres Run

PO Fast ~
IF bl e #Aten: 30 dB

iCenter 2.40000 GHz Span 40.00 MHz
u 00 mis

W 100 kHz #VBW 300 kHz 0001

Test Mode:802.11b Chain0 CH11

Agilent Spectram hralprer - Semepl 53

Avg Type: Log Pur

Center Freq 2.483500000 GHz o i)

Inpest RF Trig: Fraa Run

PO Fast ~
IF bl e #Azen: 30 4B

[Center 248350 GHz
R

BW 100 kHz #VBW 300 kHz

Test Mode:802.11g

Test Mode:802.11g Chain0 CH1

Agilent Spectram hralprer - Semepl 53

Avg Type: Log-Pur

Center Freq 2 -ilJf.ll.!U GHz o Riage s

Trig Fras Run
PO Fams w10
IF bl e #Aten: 30 dB

Fief Offget 10,86 9B
Ref 15.00 dBm

Center Freq)|

2400000000 GHz |

Span 40.00 MHz

#VBW 300 kHz #5weep 200 ms (10001

i charged, il iraces cleared

Avg Type: Log Pur
FU Paw mee Trig:Fres Run AvglHeld: 10/

W iainioe  #Amien: 30 48
Raf Offget 10.86 0B
Ref 15.00 dBm
1
Center Freq

Nedertovalialaiing

r 248350 GHz
BW 100 kHz

Pointa changed, a¥ iraces cleared
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Test Mode:802. 11n HT20

Test Mode:802. 11n HT20 Chain0 CH1

Aghert et e et < ey 34

Avg Type: Loy
Ceo r!l(‘r Freq 2 -lDﬂUOEII)EIU G.{ __ F——— MQI|H:1F;WIIG-M
umlnlu- #Aen: 30 48

rset 10,96 B
Rel 15.00 dBm

| Center Freq)|

| 2400000000 GHz|

[Center 240000 GHz
J BW 100 kHz

Span 40.00 MHz

#VBW 300 kHz ep 200 ms (10001 pis))

Points changed. f Irnces cleared

Test Mode:802. 11n HT20 Chain0 CH11

Aghert et e et < ey 34

Avg Type: Log Pur
Trig: Fres Run AvglHeld: 10/

" shsten: 30 8

Ceo nlcr Freq 2 4H1'0EII)EIU GHz
Inpes

PO et
IFGalect ow

Span 40.00 MHz
BSweep 200 ms

i charged, il iraces cleared

Test Mode:802. 11n HT40

Test Mode:802. 11n HT40 Chain0 CH3

Aghert et e et < ey 34

Avg Type: L
Ci r!l(‘r Freq 2 -lDﬂUOEII)EIU GHz M:|H:r;h?l‘a-h

T Trig: Fras Run
Falnt ow

" aaen: 30 08

Center Freg)|
2400000000 GHz |

A0000 GHz
BW 100 kHz

Span 40.00 MHz

#VBW 300 kHz seep 200 ms (10001 pesj)

‘vinta changed, o Irnces cheared

g Type: Log-Pur
Trig: Fres Run AvglHeld: 10/

PN -
umlnlu- #Aen: 30 4B

Center Freg)|
2 4EIE00000 GHz |

Span 40.00 MHz

#VBW 300 kHz #Sweep 200 ms (10001 pis)

changed. &l races cleared
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

SRTC

(s <R W, e

APPENDIX B — TEST DATA OF RADIATED EMISSION

Note: The scanned graph represents the maximum of both horizontal and vertical polarizations and is not
a single horizontal or vertical polarization scan.

Note: There were no emissions above 18GHz found within 20dB of the limit. Thus the test result was not
reported according to §15.31 (o)

Radiated Emissions Band Edge-WLAN 2.4G

The measurement results are obtained as described below:

Measure Level = Reading Level + Cable loss + Antenna factor Sample calculation: (91.50 dBuV/m)
= (57.50 dBuV) + (8.90 dB) + (25.10 dB), the corresponding frequency is 2412MHz.

802.11b

Carrier Frequency (MHz): 2412
Channel No.: 1
Test Mode: 802.11b
Detector: Peak

Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2412.0 57.50 91.50 N/A N/A 8.90 25.10
2390.0 10.50 44.50 -29.50 74.00 8.90 25.10
Detector: Average
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2412.0 33.20 67.20 N/A N/A 8.90 25.10
2390.0 -4.40 29.60 -24.40 54.00 8.90 25.10
Carrier Frequency (MHz): 2462
Channel No.: 11
Test Mode: 802.11b
Detector: Peak
Frequenc | Reading | Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz2) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2462.0 64.60 98.60 N/A N/A 8.90 25.10
2483.5 9.70 43.70 -30.30 74.00 8.90 25.10
Detector: Average
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2462.0 34.30 68.30 N/A N/A 8.90 25.10
2483.5 1.70 35.70 -18.30 54.00 8.90 25.10
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FCC ID: APYHRO00307

SRTC
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802.11g

Carrier Frequency (MHz): 2412
Channel No.: 1
Test Mode: 802.11g
Detector: Peak

Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2412.0 60.50 94.50 N/A N/A 8.90 25.10
2390.0 14.60 48.60 -25.40 74.00 8.90 25.10
Detector: Average
Frequenc | Reading | Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2412.0 35.20 69.20 N/A N/A 8.90 25.10
2390.0 -2.80 31.20 -22.80 54.00 8.90 25.10
Carrier Frequency (MHz): 2462
Channel No.: 11
Test Mode: 802.11g
Detector: Peak
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2462.0 65.50 99.50 N/A N/A 8.90 25.10
2483.5 13.30 47.30 -26.70 74.00 8.90 25.10
Detector: Average
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2462.0 35.30 69.30 N/A N/A 8.90 25.10
2483.5 -1.50 32.50 -21.50 54.00 8.90 25.10
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No.: SRTC2022-9004(F)-22021405(F)

FCC ID: APYHROO00307

802.11n (HT20)
Carrier Frequency (MHz): 2412
Channel No.: 1
Test Mode: 802.11n (HT20)
Detector: Peak

Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2412.0 57.50 91.50 N/A N/A 8.90 25.10
2390.0 11.50 45.50 -28.50 74.00 8.90 25.10
Detector: Average
Frequenc | Reading | Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2412.0 37.20 71.20 N/A N/A 8.90 25.10
2390.0 -2.30 31.70 -22.30 54.00 8.90 25.10
Carrier Frequency (MHz): 2462
Channel No.: 11
Test Mode: 802.11n (HT20)
Detector: Peak
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2462.0 56.70 90.70 N/A N/A 8.90 25.10
2483.5 12.30 46.30 -27.70 74.00 8.90 25.10
Detector: Average
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2462.0 34.90 68.90 N/A N/A 8.90 25.10
2483.5 2.80 36.80 -17.20 54.00 8.90 25.10
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No.: SRTC2022-9004(F)-22021405(F)

FCC ID: APYHROO00307

802.11n (HT40)
Carrier Frequency (MHz): 2422
Channel No.: 3
Test Mode: 802.11n (HT40)

Detector: Peak

Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2422.0 55.30 89.30 N/A N/A 8.90 25.10
2390.0 24.30 58.30 -15.70 74.00 8.90 25.10
Detector: Average
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2422.0 42.60 76.60 N/A N/A 8.90 25.10
2390.0 1.10 35.10 -18.90 54.00 8.90 25.10
Carrier Frequency (MHz): 2452
Channel No.: 9
Test Mode: 802.11n (HT40)
Detector: Peak
Frequenc | Reading | Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz2) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2452.0 65.30 99.30 N/A N/A 8.90 25.10
2483.5 12.80 46.80 -27.20 74.00 8.90 25.10
Detector: Average
Frequenc | Reading Measure Over Limit Cable | Antenna
y Level Level Limit (dBuV/m Loss Factor
(MHz) (dBuV) (dBuV/m) (dB) ) (dB) (dB)
2452.0 37.60 71.60 N/A N/A 8.90 25.10
2483.5 3.50 37.50 -16.50 54.00 8.90 25.10
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e e FCC ID: APYHRO00307

Sample Calculations:

Determining Spurious Emissions Levels

A “reference path loss” is established and the Arpl is the attenuation of “reference path loss”, and
including the gain of receive antenna, the gain of the preamplifier, the cable loss. The
measurement results are obtained as described below:

Below 1GHz:

QuasiPeak=Reading Value + Arpi

Above 1GHz:

MaxPeak=Reading MaxPeak + Arpi

OR

Average=Reading Average + Arpl

Sample calculation: (28.31 dBuV/m) = (47.91 dBuV) + (-19.60 dB/m), the corresponding frequency
is 50.467MHz.

The worst case attitude: The mobile lay down.

Spurious Radiated Emissions below 30MHz:
There were no emissions from 9kHz to 30MHz found within 20dB of the limit. Thus, the test result
was not reported according to §15.31 (o).

802.11b
Spurious Radiated Emissions from 30MHz to 1GHz:
CH Middle (No.6)

Full Spectrum
80T
70T

60T

50; [Part 5 Etectrie T ne |_
40_|—I

30t * ¥
3 *

Level in dBpV/

20T
1 4
101
OL t t t t t t t t t 1
30 200 400 600 800 1000
Frequency in MHz

Freq;enc Reading Quals(lPea Limit Margin ARrpl Polarity
(MH2) (dBuV) (dBuV/m) (dBuV/m) | (dB) (dB)
50.467 47.91 28.31 40.00 11.69 -19.60 Vertical
51.049 45.79 26.19 40.00 13.81 -19.60 Vertical
312.464 46.09 29.29 46.00 16.71 -16.80 Vertical
374.932 32.97 18.37 46.00 27.63 -14.60 Vertical
562.530 38.26 28.36 46.00 17.64 -9.90 Vertical
944.613 32.52 30.12 46.00 15.88 -2.40 Vertical
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

Spurious Radiated Emissions from 1GHz to 18GHz:
CH Middle (No.6)

20T

Full Spectrum

eld Strength 16H2=18GHz PK

Level in dBpV/

t
1500

t
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Frequency in MHz

Full Spectrum

t
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1
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tric Ilield Strength 1GHz 18GHz PK
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50T

Level in dBpV/

20T

WMWW
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t
5G

t t
7 8
Frequency in Hz

t t
9 10G

1
18G

FTECITEE 3::3:;?( i::g;ng MaxPeak | Average Limit Margin ARrpl Polarit
(M}’_Iz) @B | dBu\?) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) (dB) y
6042.500 52.12 32.22 54.00 21.78 | -19.90 | Vertical
8577.000 53.10 32.70 54.00 21.30 | -20.40 | Vertical
11229.500 52.88 35.38 54.00 18.62 | -17.50 | Vertical
13482.500 51.51 36.51 54.00 1749 | -15.00 | Vertical
15882.000 54.11 39.61 54.00 14.39 | -14.50 | Vertical
17388.500 56.09 43.99 54.00 10.01 | -12.10 | Vertical
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SRTC

R A

No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

802.11g
Spurious Radiated Emissions from 1GHz to 18GHz:
CH Middle (No.6)
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Frequenc | Reading Reading _ .

y MaxPeak | Average (I\(IljaB);I:z;k) (ﬁéﬂefnﬁ) ( dIB_:Jn\IIIItm) M(ng)' n ag’; Polarity

(MHz) (dBuV) (dBuV)

4874.000 64.28 42.68 54.00 11.32 -21.60 Vertical
7401.000 54.00 32.80 54.00 21.20 -21.20 Vertical
10980.500 52.53 34.43 54.00 19.57 -18.10 Vertical
14584.000 54.52 41.02 54.00 12.98 -13.50 Vertical
15263.000 55.04 41.54 54.00 12.46 -13.50 Vertical
17908.500 54.45 44.65 54.00 9.35 -9.80 Vertical
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No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

802.11n (HT20)

Spurious Radiated Emissions from 1GHz to 18GHz:
CH Middle (No.6)
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A || REELILE SCECI MaxPeak | Average Limit Margin ARrpl .
e ";g’é‘:ﬁf)k ‘?;g’j'g)e (dBuV/m) | (dBuV/m) | (dBuV/im) | (dB) | (aB) | "elanity
4873.000 61.98 40.38 5400 | 1362 | -21.60 | Vertical
7413.000 53.87 32.67 5400 | 2133 | -21.20 | Vertical
9307.500 53.95 34.25 5400 | 19.75 | -19.70 | Vertical
14562.000 | - 53.97 40.57 5400 | 1343 | -13.40 | Vertical
15270.000 | — 55.20 41.70 5400 | 1230 | -13.50 | Vertical
16782.000 | - 56.23 43.73 5400 | 1027 | 1250 | Vertical
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R A

No.: SRTC2022-9004(F)-22021405(F)
FCC ID: APYHRO00307

802.11n (HT40)

Spurious Radiated Emissions from 1GHz to 18GHz:
CH Middle (No.6)
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Frequenc | Reading Reading _ .

y MaxPeak | Average mg’::;;;k) (':‘éi'sf’n?) ( dIB-Iun\‘llltm) M(ng)' n ag’; Polarity

(MHz) (dBuV) (dBuV)

5981.500 51.31 31.91 54.00 22.09 -19.40 Vertical
7484.000 54.10 32.60 54.00 21.40 -21.50 Vertical
9253.500 52.26 32.16 54.00 21.84 -20.10 Vertical
11957.000 51.80 34.90 54.00 19.10 -16.90 Vertical
14639.000 53.61 39.51 54.00 14.49 -14.10 Vertical
16853.000 55.35 42.35 54.00 11.65 -13.00 Vertical
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SI z IC No.: SRTC2022-9004(F)-22021405(F)

T 0.0 Flip iy ol )it il e

ok v R L FCC ID: APYHROO00307

AC Power line Conducted Emission

<<>> 1 March, 2022 13::
05 CE OP3 100V.ep9ceda*
Model : Standard : FCC Class B
Serial : Remark 1 :
Operator : Remark 2
AC Power : Remark 3
Temp,Humid : 23.5C / 45.5 RH Remark 4
[dB (uv)]
100 - <FCC Class 15 C>
r Limit (QP)
90 I Limit (AV)
[ <05 CE OP3 100V>
F Scan (L, AV)
F Scan(L, PK)
80 _ SE:E(N, AV)
L Scan (N, PK)
L ——&—— Suspected Item(L,
70 [ Suspected Item(N,
~— —&—— Final Item(L, QP
L — — ©&—— Final Item(L, AV,
60 B ~ — Final Item(N, QP
— .~ - Final Item(N, AV’
g 50 [
o L
= L
40 |
30 7 ‘ -
i,l“‘w M% " } ™ “M‘ 1 | ; / i | | UL (I |
20 7!1 wnMMyn"WM-Wv\uh il MM W‘TWW' " e . WNMWH« mmm "
10 f
0 L
0.15 0.50 1.00 5.00 10.00 30.00
Frequency [MHzZ]
Range | Frequency | Line | Reading Factor Level Limit Limit Margin Pass/Fail
MHz dB(pV) dB dB(uV) dB(pV) dB(uV) dB
QP AV | PK QP AV PK QP | AV | PK QP AV PK
Band1 0.6 L 156 | 54 19.9 355 | 253 56 46 20.5 | 20.7 Pass
Band1 0.61 L 16.1 5.9 19.9 36 25.8 56 46 20 20.2 Pass
Band1 0.61 L 16.1 6.9 19.9 36 26.8 56 46 20 19.2 Pass
Band1 0.62 L 16.3 | 7.6 19.9 36.2 | 27.5 56 46 19.8 | 18.5 Pass
Band1 0.61 L 164 | 7.3 19.9 36.3 | 27.2 56 46 19.7 | 18.8 Pass
Band1 0.62 L 162 | 7.6 19.9 36.1 | 275 56 46 19.9 | 18.5 Pass
Band1 0.6 N 14.1 8.5 19.9 34 28.4 56 46 22 17.6 Pass
Band1 0.61 N 15.6 | 9.8 19.9 35.5 | 29.7 56 46 20.5 | 16.3 Pass
Band1 0.61 N 156 | 9.7 19.9 355 | 29.6 56 46 205 | 164 Pass
Band1 0.62 N 16.3 1 19.9 36.2 | 30.5 56 46 19.8 | 15.5 Pass
Band1 0.62 N 15.8 11 19.9 35.7 | 30.5 56 46 20.3 | 155 Pass
Band1 0.62 N 15.1 9 19.9 35 28.9 56 46 21 171 Pass
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SI z IC No.: SRTC2022-9004(F)-22021405(F)

T 0.0 Flip iy ol )it il e

o e e 20 g ) WL FCC ID: APYHRO00307
<<>> 1 March, 2022 13::
06 CE OP3 240V.ep9ceda-
Model : Standard : FCC Class B
Serial : Remark 1 :
Operator : Remark 2
AC Power : Remark 3
Temp,Humid : 23.5C / 45.5 RH Remark 4
[dB (uVv) ]
100 - <FCC Class 15 C>
r Limit (QP)
L Limit (AV)
90 - <06 CE OP3 lz%w
F Scan (L, AV)
F Scan(L, PK)
80 - szzg(N, AV)
F Scan (N, PK)
L ——&—— Suspected Item(L,
70 [ Suspected Item(N,
— —&—— Final Item(L, QP
L ~_ — ©&—  Final Item(L, AV
60 |- — Final Item(N, QP
— . ~ Final Item(N, AV
g 50 [
o C
= L
40 L
30 : et
20 M¢ i ‘w‘w\/"‘ww ,WM MWW!F”%WWW}WM r} L] 1| 1
10 f
0 L
0.15 0.50 1.00 5.00 10.00 30.00
Frequency [MHz]
Range | Frequency | Line | Reading Factor Level Limit Limit Margin Pass/Fail
MHz dB(pV) dB dB(pV) dB(pV) dB(pV) dB
QP AV | PK QP AV PK QP | AV | PK QP AV PK
Band1 0.61 N 153 | 8.7 19.9 35.2 | 28.6 56 | 46 208 | 174 Pass
Band1 0.61 N 16.1 10 19.9 36 30 56 | 46 20 16 Pass
Band1 0.61 N 159 | 10 19.9 35.8 30 56 | 46 20.2 16 Pass
Band1 0.62 N 14.5 | 8.5 19.9 344 | 284 56 | 46 216 | 176 Pass
Band1 0.62 N 151 | 71 19.9 35 27 56 | 46 21 19 Pass
Band1 0.62 N 141 | 6.8 19.9 34 26.7 56 | 46 22 19.3 Pass
Band1 0.6 L 12.7 | 3.6 19.9 32.6 | 23.5 56 | 46 234 | 225 Pass
Band1 0.6 L 155 | 6.5 19.9 354 | 254 56 | 46 20.6 | 20.6 Pass
Band1 0.61 L 159 | 7.2 19.9 358 | 271 56 | 46 20.2 | 18.9 Pass
Band1 0.62 L 164 | 7.5 19.9 36.3 | 274 56 | 46 19.7 | 18.6 Pass
Band1 0.62 L 16 75 19.9 359 | 274 56 | 46 20.1 | 18.6 Pass
Band1 0.62 L 159 | 6.2 19.9 35.8 | 26.1 56 | 46 20.2 | 19.9 Pass
---End of the test report---
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